SPORTON LAB.

FCC RF Test Report

Report No. : FG472418K

N25(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_p
ASS

Alten: 30 68
) Fast

B 1.6
Ref Value 30.00 dBm

Sideo BIW 91.000 kHz' ‘Span B60 kHz|

Sweep 1.20 ms (1001 pts)

N25(40M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp_p
ASS
i

KEYSIGHT Inout RF

Canlar Freg 1
500500
anlow R [

Ao 3068 Tig: Fres fum
) Fa k: off

Span B0 kHz,
Sweep 1.20 ms (1001 pts)

N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

| Start 1.840 GHz
4 Range Table

N25(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Stop 1.855 GHz

| Start 1.840 GHz
4 Range Table

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 AB-32 of 34



samranis. FCC RF Test Report Report No. : FG472418K

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_BPSK_Edge_1RB_Right_High_CH

Adten: 30 68

Ref Value 30.00 dBm

| Start 1.840 GHz Stop 1.855 GHz, Stop 1.925 GHz,
4 Rang Table

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH OFDM_BPSK_Outer_Full_High_CH

Ao 3068 Tig: Fres fum
off

inge Gragh
cale/Div 10.0 &8

Start 1.910

Start 1.910 GHz Stop 1.825 GHz

40 Ranga Table 40 Range Table v
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N25(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH
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samranis. FCC RF Test Report Report No. : FG472418K

Software Version: 23.06.1602

FR1 N25 TXD-ANT(1+8) ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

25 15 20 376500  1882.5 OFDM 100@0 0.0069 PASS NV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0024 PASS LV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0020 PASS HV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0035 PASS -30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0054 PASS -20°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0056 PASS -10°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0028 PASS 0C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 0.0041 PASS 10C

25 15 20 376500 1882.5 OFDM 100@0 0.0069 PASS 20C

25 15 20 376500 1882.5 OFDM 100@0 0.0020 PASS 30C

25 15 20 376500 1882.5 OFDM 100@0 0.0036 PASS 40°C

25 15 20 376500 1882.5 OFDM 100@0 0.0042 PASS 50C
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samranis. FCC RF Test Report Report No. : FG472418K
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
25 15 20 376500 1882.5 OFDM PI/2 100@0 4.26 13 PASS
BPSK
DFT-s-
25 15 20 376500 1882.5 OFDM 100@0 4.65 13 PASS
QPSK
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N25(20M)_DFT-s-OFDM_PI_2- N25(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG472418K

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
25 15 5 376500 18825 C%g’gEM 25@0 4.4782 5.118
25 15 5 376500 18825 Cfé%';?ﬂ“" 25@0 4.4725 5.157
25 15 5 376500 1882.5 C&%’Z?WM 25@0 4.4674 5.134
25 15 5 376500 18825 %Eéogz\“ﬂ" 25@0 4.475 4.979
25 15 10 376500 18825 CFSSEEM 52@0 9.2812 10.11
25 15 10 376500 18825 Cfé%';?ﬂ"" 52@0 9.2011 9.93
25 15 10 376500 1882.5 C&%’ZRAM 52@0 9.2744 9.915
25 15 10 376500 18825 %Eéogm" 52@0 9.3138 10.16
25 15 15 376500 18825 CFSSEEM 79@0 14.066 14.78
25 15 15 376500 18825 Cfé%';?ﬂ"" 79@0 14.108 14.97
25 15 15 376500 1882.5 C&%’ZRAM 79@0 14.105 14.87
25 15 15 376500 1882.5 %Eéogm" 79@0 14.081 14.85
25 15 20 376500 1882.5 CF(ESEEM 106@0 18.916 19.83
25 15 20 376500 1882.5 Cfé%i?ﬂ“" 106@0 18.902 19.93
25 15 20 376500 1882.5 C&%’m"' 106@0 18.918 20.02
25 15 20 376500 18825 %Eéogfl\“ﬂ" 106@0 18.928 19.58
25 15 25 376500 1882.5 CF(ESEEM 133@0 23.739 24.83
25 15 25 376500 1882.5 Cfé%i?ﬂ“" 133@0 23.8 24.79
25 15 25 376500 18825 C&%’Z’fﬂ“" 133@0 23.801 24.84
25 15 25 376500 1882.5 %Eéogm" 133@0 23.787 24.81
25 15 30 376500 18825 CF(’?'SEEM 160@0 28.571 29.75
25 15 30 376500 18825 Cfé%FA?AM 160@0 28.496 20.72
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25 15 30 376500 18825 C&%’Z?AM 160@0 28.471 29.66
25 15 30 376500 1882.5 %géogml" 160@0 28.576 29.64
25 15 35 376500 1882.5 CF(’?‘S;?M 188@0 33.586 34,71
25 15 35 376500 18825 Cfé%';?ﬂ"" 188@0 33.445 34.79
25 15 35 376500 18825 C&%’Z?AM 188@0 33.583 34.77
25 15 35 376500 1882.5 %géo&'?,\'h" 188@0 33.559 34.74
25 15 40 376500 1882.5 CF(’?‘S;‘?M 216@0 38.555 39.86
25 15 40 376500 1882.5 Cfé%';?ﬂ'\" 216@0 38.628 30.88
25 15 40 376500 1882.5 C&%’Z?AM 216@0 38.493 39.95
25 15 40 376500 1882.5 g';éogm" 216@0 38.539 30.87
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N25(5M)_CP- N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Video BW 150,00 kHz" Span 10MHz . 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Power Total Paver

N25(5M)_CP-OFDM_64 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

Span 10 MHz|

Center 1882500 GHz Video BW 150,00 kHz" Span 10MHz ter 1.882500 GHz SWideo BW 150.00 kHz"
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver
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N25(10M)_CP- N25(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 188250 GHz Video BW 300,00 kHz" Span 20 MHz SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N25(10M)_CP-OFDM_64 N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

Span 20 MHz|

Center 188250 GHz Video BW 300,00 kHz" Span 20 MHz SWideo BW 300.00 kHz"
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418K

N25(15M)_CP- N25(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N25(15M)_CP-OFDM_64 N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

Span 30 MHz|

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418K

N25(20M)_CP- N25(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 188250 GHz ideo BW 620,00 kHz" Span 40 MHz . SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

2 M
Ocaupied Bandwidth

Oooupied Bandwidh
Total Pawer

N25(20M)_CP-OFDM_64 N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

Span 40 MHz|

Center 188250 GHz ideo BW 620,00 kHz" Span 40 MHz . SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N25(25M)_CP- N25(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 188250 GHz ideo BW 910,00 kHz" Span 50 MHz SWideo BW 910.00 kHz"
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

N25(25M)_CP-OFDM_64 N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

Center 188250 GHz ideo BW 910,00 kHz" Span 50 MHz GHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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N25(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 188250 GHz ideo BW 910,00 kHz" Span 60 MHz
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N25(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

[Center 188250 GHz Video BW 810,00 kHz' Span 60 Mz,
Sweep 1.00 ms (1001 pts)

N25(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ocaupied Bandwidth

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

‘Scale/Div 10.0 B

SVideo BW 910,00 kz'

Total Paver

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

Freg Run

SVideo BW 910,00 kz'

Total Paver

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number

1 A7-11 of 30
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N25(35M)_CP- N25(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#¥ideo BW 1.1000 MHz" Span TOMHz #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N25(35M)_CP-OFDM_64 N25(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMHz #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418K

N25(40M)_CP- N25(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N25(40M)_CP-OFDM_64 N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :

FG472418K

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

25

15

370500

1852.5

DFT-s-
OFDM 1@0
BPSK

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 1@0

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS
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25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS
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Report No. : FG472418K

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1
[Swept SA

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

Function Vaiue

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N25(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Function

N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT inaut RF g T Power (RS
Ci 1100
Thg: Free Run A
*

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
Bm
Z3dBm
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N25(5M) DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1
[Swept sA

[GEFED Poer (RAS) n T g Type: Power (RMS)
uping: DC 0 g ’

o~ e
n b A

BT o

Function

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

[Specirum Anaiyzer 1 Specirum Anaiyzer 1

[Swept A [Swept SA

KEYSIGHT lnput 2 KEYSIGHT inaut RF g Type: Powe (RMS
C C o

ou .
RT o Lo A Trg: Free Run
A i

Video BW 3.0 MHz" ] Video BW 3.0 MHZ'
Wz

Function Function Width Function Vaiue e Trace Sc ¥ Function Functian Width Function Vaue
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N25(20M)_DFT-s- N25(20M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH

[spectrum Anayzer 1
[Swept sA

[GEFED Poer (RAS) n T g Type: Power (RMS)
uping: DC 0 g ’

o~ e
n b A

BT o

Function

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Specirum Anaiyzer 1 Specirum Anaiyzer 1

[Swept A [Swept SA

KEYSIGHT lnput 2 KEYSIGHT inaut RF g Type: Powe (RMS
C C o

ou .
RT o Lo A Trg: Free Run
A i

Video BW 3.0 MHz" ] Video BW 3.0 MHZ'
Wz

Function Function Width Function Vaiue e Trace Sc ¥ Function Functian Width Function Vaue
Bm
34T dBm.
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Report No

.. FG472418K

Conducted Band Edge

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 25@0

see graph

PASS

25

15

370500

1852.5

OFDM 25@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@24

see graph

PASS

25

15

382500

1912.5

OFDM 1@24

see graph

PASS

25

15

382500

1912.5

OFDM 25@0

see graph

PASS

25

15

382500

1912.5

OFDM 25@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 100@0

see graph

PASS

25
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20
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1860.0

OFDM 100@0

see graph

PASS

25

15

20

381000

1905.0

OFDM 1@105

see graph

PASS
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20

381000

1905.0

OFDM 1@105

see graph

PASS

25

15

20

381000

1905.0

OFDM 100@0

see graph

PASS

25

15

20

381000

1905.0

OFDM 100@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 1@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 1@0

see graph

PASS

25

15

40

374000

1870.0

OFDM 216@0

see graph

PASS
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15

40
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OFDM 216@0

see graph

PASS
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N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aiten: 30 68 Alten: 3068 Tig: Frea Run

n Low

Ref Ll Offset 11.60 d8
ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Stop 1.855 GHz Start 1.840 GHz Stop 1.855 GHz

40 Range Table

N25(5M)_DFT-s- N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Alten: 3068 Tig: Frea Run

nlw R

Ref Ll Offset 11.60 d8
Ref Value

Start 1.910 GHz Stop 1.825 GHz

40 Range Table v
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